samoncas. FCC RF Test Report Report No. : FG402501K

N7(25M)_CP- N7(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Fi He Aiten. 3068

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

ideo BW 910,00 kHz" Span 50 MHz, SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Oooupied Bandwidth
Total Paver

N7(25M)_CP-OFDM_64 N7(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alten: 3068

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

#ideo BW 910.00 Span 50 Miz|
Sweep 1,00 ms (1001 pis)

#Video B #10.00 kHz' Span 50 W]
Sweep 1.00 ms (1001 pts)

Total Power Total Paver

Power
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samoncas. FCC RF Test Report Report No. : FG402501K

N7(30M)_CP- N7(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Fi He Aiten. 3068

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Oooupied Bandwidth
Total Paver

N7(30M)_CP-OFDM_64 N7(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alten: 3068

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

#ideo BW 910.00 Span 60 Miz|
Sweep 1,00 ms (1001 pis)

#Video B #10.00 kHz' Span 60 W]
Sweep 1.00 ms (1001 pts)

Total Power Total Paver 248.08m

Power
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samoncas. FCC RF Test Report Report No. : FG402501K

N7(35M)_CP- N7(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Fi He Aiten. 3068

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

#¥ideo BW 1.1000 MHz" Span TOMH, #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Oooupied Bandwidth
Total Paver

N7(35M)_CP-OFDM_64 N7(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alten: 3068

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

#ideo BW 1.1000 Mz* Span 70 Miz|
Sweep 1,00 ms (1001 pis)

#Video BW 1.1000 Miz' Span 70 W]
Sweep 1.00 ms (1001 pts)

Total Power Total Paver 248.08m

Power
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samoncas. FCC RF Test Report Report No. : FG402501K

N7(40M)_CP- N7(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Atsn: 30 68 ot Freg. Aiten. 30 68
MaglHokd. 100100

Radio St None

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

#Video BW 13000 MHz" Span 80 MHz, [Center 2.53500 GHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

2

Oooupied Bandwidth Oczupied Bandwidih

Total Paver

N7(40M)_CP-OFDM_64 N7(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alten: 3068

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

(Center 2.53500 GHz #Video BW 1.3000 MHz* Span B0 MHz|
#Res BWW 430,00 kHz Sweep 1,00 ms (1001 pis)|

#Video BW 1.3000 Miz' Span 80 WiHg]
Sweep 1.00 ms (1001 pts)

2 Matrics v

Ocaupied Barx
Total Power Total Pawer

Power
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samranas. FCC RF Test Report

Report No. : FG402501K

N7(50M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

Center 2.53500 GHz
[#Res BW 510.00 kHz

#Video BW 1,6000 MHz"

Span 100 MHz
Sweep 1.00 ms (1001 pts)

Oooupied Bandwidth

N7(50M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

o
Freq Ref Int (5}

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Center 253500 GHz
[4Res B 510.00 kHz

#Video BW 1,6000 MHZ"

Span 100 MHz
Sweep 1.00 ms (1001 pts)

Oooupied Band
Total Power

Power

N7(50M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

(Center 2.53500 GHz
#Res BW 510.00 kHz

#Video BW 1.6000 MHz" Span 100 MHz

Sweep 1,00 ms (1001 pis)

2

Ocaupied Bandwidth
Total Pawer

N7(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Alten: 3068

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

(Center 2.53500 GHz
#Res BW 510.00 kHz

#Video BW 1.6000 MHz*

Span 100 MHz]
Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Barx
Total Pawer

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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samoncas. FCC RF Test Report Report No. : FG402501K

Conducted Spurious Emissions

NR SCS Bandwidth Freq g .
Band (kHz) (MHz) Arfcn (MHz) Modulation RB Result Verdict
CP-OFDM
7 15 5 500500 2502.5 QPSK 1@0 see graph
7 15 5 500500 2502.5 CP-OFDM 1@0 see graph PASS
QPSK
7 15 5 500500 2502.5 CP-OFDM 1@0 see graph PASS
QPSK
CP-OFDM
7 15 5 507000 2535.0 QPSK 1@0 see graph
7 15 5 507000 2535.0 CP-OFDM 1@0 see graph PASS
QPSK
7 15 5 507000 2535.0 CP-OFDM 1@0 see graph PASS
QPSK
CP-OFDM
7 15 5 513500 2567.5 QPSK 1@0 see graph
7 15 5 513500 2567.5 CP-OFDM 1@0 see graph PASS
QPSK
7 15 5 513500 25675 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
7 15 25 502500 25125 QPSK 1@0 see graph
7 15 25 502500 25125 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
7 15 25 502500 25125 ~ CP-OFDM 1@0 see graph PASS
QPSK
CP-OFDM
7 15 25 507000 2535.0 QPSK 1@0 see graph
7 15 25 507000 25350 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
7 15 25 507000 2535.0 CP-OFDM 1@0 see graph PASS
QPSK
CP-OFDM
7 15 25 511500 2557.5 QPSK 1@0 see graph
7 15 25 511500 2557.5 CP-OFDM 1@0 see graph PASS
QPSK
7 15 25 511500 25575  CP-OFDM 1@0 see graph PASS
QPSK
CP-OFDM
7 15 50 505000 2525.0 QPSK 1@0 see graph
Sporton International Inc. (Kunshan) Page Number 1 A5-14 of 25
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samoncas. FCC RF Test Report Report No. : FG402501K

7 15 50 505000 2525.0 CP-OFDM 1@0 see graph PASS
QPSK
7 15 50 505000 2525.0 CP-OFDM 1@0 see graph PASS
QPSK
CP-OFDM
7 15 50 507000 2535.0 QPSK 1@0 see graph
7 15 50 507000 2535.0 CP-OFDM 1@0 see graph PASS
QPSK
7 15 50 507000 2535.0 CP-OFDM 1@0 see graph PASS
QPSK
CP-OFDM
7 15 50 509000 2545.0 QPSK 1@0 see graph
7 15 50 509000 2545.0 CP-OFDM 1@0 see graph PASS
QPSK
7 15 50 509000 25450 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
Sporton International Inc. (Kunshan) Page Number : A5-15 of 25
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samranas. FCC RF Test Report

Report No. : FG402501K

N7(5M)_CP-
OFDM_QPSK_Edge 1RB_Left Low CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT |'““""’
upi
RT o om0

J .

start 30 MHz
[4Res B 1.0 MHz

Video BW 3.0 MHz"
te
Made Trace

N
L1}

Function Vaiue

N7(5M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Function Vaiue

N7(5M)_CP-
OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 30 03

Ref Lyl Offset 11.60 dB
RefLs dBm

Video BW 3.0 MHZ'

5 Marker Table

Mode Trace Sca ¥ Function
L —

Function Vaue

N7(5M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectum Anaiyzer
Swept SA

KEYSIGHT It
ROT o o

#hdten 30 03

Ref Lyl Offset 1
RefLs df

Start 20,000 GHz
#Res BW 1.0 MHz

Video BW 3.0 MHZ'

5 Marker Table v

Function Vaue

Mode Trace Scake ¥ Function
L — f AT dBm

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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samranas. FCC RF Test Report

Report No. : FG402501K

N7(5M)_CP-
OFDM_QPSK_Edge_1RB_Left_High CH

N S A S S

Video BW 3.0 MHz"

Function Width Function Vaiue

N7(25M)_CP-
OFDM_QPSK_Edge_1RB_Left_Low_CH

g Tyoe: o (RM
AulHold 100100
Tii: Free Fun

Ref Level 30,00 dBm

Made Trace Y ction W Function Vaiue
N z ul
W1

“ |7

N7(5M)_CP-

OFDM_QPSK_Edge_1RB_Left_High_CH

= Power (WS
00100

il
Tg: Free Run

Video BW 3.0 MHZ'

Mode Trace Scake fian Wi Function Vaue
L — f

3
2
B
-~

N7(25M)_CP-

OFDM_QPSK_Edge_1RB_Left_Low_CH

#ien 3063 g Type: Power (RMSH
g Hokd 100100
Trg Free Run

Video BW 3.0 MHZ'
Sweep 10.7 m

Function Function Vaue

Y
01T dBm.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samoncas. FCC RF Test Report Report No. : FG402501K

N7(25M)_CP- N7(25M)_CP-
OFDM_QPSK_Edge 1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left_Mid_CH

= Power (WS
00100

il
Tg: Free Run

e ——— e

Video BW 3.0 MHz" Video BW 3.0 MHZ'

Function Width Function Vaiue Mode Trace Scake Function ion Wi Function Vaue
L — f

a
3
2
B
-~

N7(25M)_CP- N7(25M)_CP-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left_High CH

#ien 3063 g Type: Power (RMSH
g Hokd 100100
Trg Free Run

g Tyoe: o (RM
AulHold 100100
Tii: Free Fun

Ref Level 30,00 dBm

Video BW 3.0 MHZ'

Sweep 10.7 m

Made Trace Y Function ction W Function Vaiue
N z Bm
W1

Function Function Vaue
TdEm

“ |7
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samranas. FCC RF Test Report

Report No. : FG402501K

N7(50M)_CP-
OFDM_QPSK_Edge 1RB_Left Low CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input RF
RT o om0

Halten: 30 6B

CorrCor
Freq Ref. I {5

v 6048
Ref Level 30.00 dBm

e e

start 30 MHz
[4Res B 1.0 MHz

Video BW 3.0 MHz" Stop 20.000 GHz|

‘Sweep 34.7 ms (80001 pts)

Function Width Function Vaiue

N7(50M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

ISpectrum Aniyzer 1

Halten: 30 6B

Ref Lyl Offset 11,60 d8
Ref Level 30,00 dBm

start 30 MHz
[4Res B 1.0 MHz

Function Function Width

Function Vaiue

Start 20,000 GHz
#Res BW 1.0 MH2 (40001 pts)

N7(50M)_CP-
OFDM_QPSK_Edge 1RB_Left Low CH

#ten 03 Power (RMSI
T

Py
Tg: Free Run

Video BW 3.0 MHZ' Stop 25.700 GHz|
5 Marker Table v

Mode Trace Scake Function Function Vaue
L —

N7(50M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

#hdten 30 &3 Power (RMS)| |

uglHokd: 100100

Video BW 3.0 MHZ'
5 Marker Table v

Functian Width Function Vaue

Mode Trace Scake Function
L — f Gz m

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G

Page Number : A5-19 of 25



samoncas. FCC RF Test Report Report No. : FG402501K

N7(50M)_CP- N7(50M)_CP-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left_High CH

g Type: Power (MSI
Au|Hokd: 100100
i L Trg Free Run
Sig Track OF

Video BW 3.0 MHz" Video BW 3.0 MHZ'

Function Width Function Y Mode Trace Scake ¥ Funclian Widh
T N1 e

Sporton International Inc. (Kunshan) Page Number 1 A5-20 of 25
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G



samoncas. FCC RF Test Report Report No. : FG402501K

Conducted Band Edge

NR SCS Bandwidth Freq g .
Band (kHz) (MHz) Arfcn (MHz) Modulation RB Result Verdict
7 15 5 500500 25025 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
7 15 5 500500 2502.5 CP-OFDM 25@0 see graph PASS
QPSK
7 15 5 513500 2567.5 CP-OFDM 1@24 see graph PASS
QPSK
7 15 5 513500 25675 ~ CP-OFDM 25@0  seegraph  PASS
QPSK
7 15 25 502500 25125 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
7 15 25 502500 25125  CPOFDM 12360  seegraph  PASS
QPSK
7 15 25 511500 25575  CPOFDM 1513 seegraph  PASS
QPSK
7 15 25 511500 2557.5 CF(SS;? M 133@0  seegraph  PASS
7 15 50 505000 25250  CP-OFDM 1@0 seegraph  PASS
QPSK
7 15 50 505000 25250  CPOFDM 52080  seegraph  PASS
QPSK
7 15 50 509000 2545.0 CESEEM 1@269  seegraph  PASS
7 15 50 509000 2545.0 CFSSQEM 270@0  seegraph  PASS
Sporton International Inc. (Kunshan) Page Number 1 A5-21 of 25
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samranas. FCC RF Test Report

Report No. : FG402501K

N7(5M)_CP-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Alten: 308 Trig Frea Run
of

¥ Ga Low

Ref Lyl Offset 11,60 08
Scale/Div 10.0 48 Ref Value 30.00 dBm

| Start 2.440 GHz
4 Range Tabls

N7(5M)_CP-
OFDM_QPSK_Edge_1RB_Right_High CH

¥ Gan Low

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Stop 2,630 GHz

N7(5M)_CP-
OFDM_QPSK_Outer_Full_Low_CH

A 3068

Scalei0v 10.0 B

Stop 2,510 GHz

At

N7(5M)_CP-
OFDM_QPSK_Outer_Full_High_CH

Alon 308 Tig FreaRun  Canler Freq.
Gate; O okt 100/100
Low  RadioSid None

Ref Lvl Offset 11,60 d8

ScaleiDiv 10.0 B Ref Value 30.00 dBm

Stop 2,630 GHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samoncas. FCC RF Test Report Report No. : FG402501K

N7(25M)_CP-

N7(25M)_CP-
OFDM_QPSK_Edge_1RB_Left_ Low_CH

OFDM_QPSK_Edge 1RB_Left Low CH_cHP_prAss

Alten: 308 Trig Frea Run
of

¥ Ga Low

Ref Lyl Offset 11,60 08
Scale/Div 10.0 48 Ref Value 30.00 dBm

Scale/Div 10.0 B

| Start 2.440 GHz
4 Range Tabls

2Video B 91.000 kHz* Span 1 MHz

Sweep 1.40 ms (1001 pts)

N7(25M)_CP-

N7(25M)_CP-
OFDM_QPSK_Outer_Full_Low_CH

OFDM_QPSK_Edge_1RB_Right_High_CH

Allen: 308 g Fraa Run Alon 308 Tig FreaRun  Canler Freq.
Gate; O okt 100/100
Low  RadioSid None

¥ Gan Low

Ref Lyl Offset 11,60 48 Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

ScaleiDiv 10.0 B Ref Value 30.00 dBm

Stop 2,630 GHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samoncas. FCC RF Test Report Report No. : FG402501K

N7(25M)_CP-

N7(50M)_CP-
OFDM_QPSK_Outer_Full_High_CH

OFDM_QPSK_Edge_1RB_Left_Low_CH

Alten: 308 Trig Frea Run
of

At 308
¥ Ga Low

Ref Lyl Offset 11,60 08
Scale/Div 10.0 48 Ref Value 30.00 dBm

Scalei0v 10.0 B

Start 2.520 GHz

Stop 2,510 GHz|
4 Rarge Tabls

At

N7(50M)_CP-

N7(50M)_CP-
OFDM_QPSK_Edge_ 1RB_Left Low CH_cHP_PASS
[Specrum

OFDM_QPSK_Outer_Full_Low_CH

Alon 308 Tig FreaRun  Canler Freq.
p |CoURE Gate: OFf okt 100/100
Aign: o Low  RadioSid None
Ref Lyl Offset 11,60 48 Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

ScaleiDiv 10.0 dB Ref Value 30.00 dBm

Stop 2,510 GHz

BVideo BW §1.000 kHz*

Span 2 MHz
Sweep 280 ms (1001 pts)

Total Channel Power

Total P

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G

Page Number 1 A5-24 of 25



samoncas. FCC RF Test Report Report No. : FG402501K

N7(50M)_CP- N7(50M)_CP-
OFDM_QPSK_Edge_1RB_Right_High CH OFDM_QPSK_Edge_1RB_Right_High_CH_cHP_PASS

Alten: 308 Trig Frea Run vq 22 Atsn 308
] Conr€ HPNO: Fast

Ref Lyl Offset 11,60 08
Ref Vialue 30.00 dBm Scale/Div 10.0 B

Start 2.520 GHz

M Range Teble ! !
48 Range e GHz ideo BW 91.000 kHz* Span 2 MHz
000 kHz Sweep 260 ms (1001 pts)

[spectrum Anatyzer 1
[Spurious Emissicns
KEYSIGHT lnpu Aten: 30 8
RT g 0

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Start 2520 GHz Stop 2.630 GHz
4 Range Tatle

Sporton International Inc. (Kunshan) Page Number : A5-25 of 25
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samoncas. FCC RF Test Report Report No. : FG402501K

Software Version: 23.06.1602

FR1 N12 ANTO

Transmitter Conducted Output Power And ERP, (Gt - Lc)=-4.5dB

R | scs | Band | arfen (',;’ﬁg) Modulation | RB P%?,;‘gr?géeng‘) ERP(ABm) | ERP(W)
12 | 15 5 |140300| 7015 DFT(';SEDM 1@1 25.23 1858 0.0721
12 | 15 5 |140300| 7015 DFT'SéOAiADM 16| @1 24.18 1753 0.0566
12 | 15 5 |141500| 707.5 DFTQ'SP'(S)EDM 1@1 25.13 18.48 0.0705
12 | 15 5 |141500| 707.5 DFT'S('D%ADM 16| @1 24,21 17.56 0.0570
12 | 15 5 |142700| 7135 DFT(;;SEDM 1@1 25.03 18.38 0.0689
12 | 15 5 |142700| 7135 DFT'SéOAiADM 16| @1 24.02 17.37 0.0546
12 | 15 | 10 |140800| 704 DFTQ'SP'(SDEDM 1@1 25.16 1851 0.0710
12 | 15 | 10 |140800| 704 DFT'S('D%ADM 16| @1 24,14 17.49 0.0561
12 | 15 10 |141500| 7075 DFT(;;SEDM 1@1 25.14 18.49 0.0706
12 | 15 10 |141500| 7075 DFT'SéOAiADM 16| @1 24.14 17.49 0.0561
12 | 15 | 10 |142200] 711 DFT;P'(SDEDM 1@1 25.12 18.47 0.0703
12 | 15 | 10 |142200] 711 DFT'S('DC;EDM 16| @1 24,11 17.46 0.0557
12 | 15 15 |141300| 706.5 DFT'sé%g?(M PI2\ 36 @18 25.28 1863 0.0729
12 | 15 15 |141300| 7065 P TS OOM PI2| @1 25.28 18.63 0.0729
12 | 15 15  |141300| 706.5 DFT'SE%FSE&M P2l 1 @77 25.07 18.42 0.0695
12 | 15 15  |141300| 706.5 DFT;P'(S)EDM 36@18 25.29 18.64 0.0731
12 | 15 15 |141300| 706.5 DFT;P'(S)EDM 1@1 25.30 18.65 0.0733
12 | 15 15 |141300| 706.5 DFT;P'gEDM 1@77 25,12 18.47 0.0703
12 | 15 15  |141300| 706.5 DFT'S('?CAEDM 16 136@18 24.02 17.37 0.0546
12 | 15 | 15 |141300| 70655 DFT'S('?OADDM 16| @1 24,24 1759 0.0574
12 | 15 15 |141300| 706.5 DFT'S('?OAEDM 16\ 1 @77 24.09 17.44 0.0555
12 | 15 15 |141300| 706.5 DFT'S('?%ADM 64 136@18 22.66 16.01 0.0399
12 | 15 | 15 |141300| 70655 DFT'SSXEDM 641 1@1 22.87 16.22 0.0419
12 | 15 15 |141300| 7065 DFT'S('?OAEDM 641 1@77 22.68 16.03 0.0401
12 | 15 15 |141300| 706.5 DFT'S'SAFSM 2561 36@18 20.62 13.97 0.0249
Sporton International Inc. (Kunshan) Page Number . A6-1 of 24
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samrane. FCC RF Test Report Report No. : FG402501K

12 | 15 | 15 |141300| 7065 DFT'S'(S)AF,\EI’M 256| 1 @1 20.46 13.81 0.0240
12 | 15 | 15 |141300| 706.5 DFT'S'(‘;AF,\'?M 256 1 @77 20.32 13.67 0.0233
12 | 15 | 15 |141300| 706.5 | CP-OFDM QPSK |39@19 23.85 17.20 0.0525
12 | 15 | 15 |141300| 706.5 | CP-OFDM QPSK| 1@1 24.04 17.39 0.0548
12 | 15 | 15 |141300| 706.5 | CP-OFDM QPSK| 1@77 23.85 17.20 0.0525
12 | 15 15 |141500| 7075 |PFTSIOM PI2\ 36@18 25.29 18.64 0.0731
12 | 15 15 |141500| 7075 |21 IOM PI2| @1 25.21 1856 0.0718
12 | 15 | 15 |141500| 7075 |PFTSOOMPIZ g g77 25.09 18.44 0.0698
12 | 15 15  |141500| 7075 DFT(;;SEDM 36@18 25.24 18.59 0.0723
12 | 15 15 |141500| 7075 DFTQ'SP'gEDM 1@1 25.29 18.64 0.0731
12 | 15 15 |141500| 7075 DFTQ'SP'(S)EDM 1@77 25.10 18.45 0.0700
12 | 15 15  |141500| 7075 DFT'S('D(iEDM 16 136@18 24.04 17.39 0.0548
12 | 15 | 15 |141500| 7075 DFT'S('DOADDM 16| @1 24.23 17.58 0.0573
12 15 15 |141500| 707.5 DFT'Sé%ADM 16 1@77 24.09 17.44 0.0555
12 | 15 15 |141500| 7075 DFT'S&EDM 64 136@18 22.66 16.01 0.0399
12 | 15 | 15 |141500| 7075 DFT'S('D%ADM 641 1@1 22.84 16.19 0.0416
12 | 15 15 |141500| 7075 DFT'S('QOAEDM 641 1@77 22.64 15.99 0.0397
12 | 15 15 |141500| 7075 DFT'S'(S)AFSM 2561 36@18 20.60 13.95 0.0248
12 | 15 | 15 |141500| 7075 DFT'S'&'\ZSM 256 1 @1 20.44 13.79 0.0239
12 | 15 | 15 |141500| 7075 DFT'SgAF,\'iM 256 1 @77 20.22 13.57 0.0228
12 | 15 | 15 |141500| 707.5 | CP-OFDM QPSK |39@19 23.88 17.23 0.0528
12 | 15 | 15 |141500| 707.5 |CP-OFDM QPSK| 1@1 24.03 17.38 0.0547
12 | 15 | 15 |141500| 707.5 | CP-OFDM QPSK| 1@77 23.82 17.17 0.0521
12 | 15 15 |141700| 7085 DFT'Sé%Z?(M PI2\ 36 @18 25.26 1861 0.0726
12 | 15 15 |141700| 7085 P77 S OOM PI2| @1 25.18 1853 0.0713
12 | 15 | 15 |141700| 7085 |PFTSOOMPIZq77 24.97 18.32 0.0679
12 | 15 15 |141700| 7085 DFT;P'gEDM 36@18 25.26 18.61 0.0726
12 | 15 15 |141700| 7085 DFT;P'SEDM 1@1 25.22 18.57 0.0719
12 | 15 15 |141700| 7085 DFT;P'SEDM 1@77 25.01 18.36 0.0685
12 | 15 15 |141700| 7085 DFT'S('?%EDM 16 136@18 24.01 17.36 0.0545
12 | 15 15  |141700| 7085 DFT'S('?%EDM 161 @1 24.18 17.53 0.0566
12 | 15 15 |141700| 7085 DFT'S('?OAEDM 16\ 1 @77 23.99 17.34 0.0542
Sporton International Inc. (Kunshan) Page Number 1 A6-2 of 24
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12 | 15 | 15 |141700| 7085 DFT'S(';XDDM 64 136@18 22,71 16.06 0.0404
12 | 15 | 15 |141700| 7085 DFT'S('DOADDM 641 1@1 22.76 16.11 0.0408
12 | 15 15 |141700| 7085 DFT'S&KADM 641 1@77 22.55 15.90 0.0389
12 | 15 15 |141700| 7085 DFT'Sg:,\El’M 256 36@18 20.57 13.92 0.0247
12 | 15 | 15 |141700| 7085 DFT'S'(S)AFI\EI’M 256 1 @1 20.37 13.72 0.0236
12 | 15 | 15 |141700| 7085 DFT'S'(‘;AF,\'?M 256 1 @77 20.18 1353 0.0225
12 | 15 | 15 |141700| 7085 |CP-OFDM QPSK |39@19 23.87 17.22 0.0527
12 | 15 | 15 |141700| 7085 |CP-OFDM QPSK| 1@1 23.92 17.27 0.0533
12 | 15 | 15 |141700| 7085 |CP-OFDM QPSK| 1@77 23.75 17.10 0.0513
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Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (Hz)

DFT-s-

12 15 10 141500  707.5 OFDM 50@0 17.1 PASS NV
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 15.2 PASS LV
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 14.4 PASS HV
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 16.4 PASS -30°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 13.1 PASS -20°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 14 PASS -10°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 16.5 PASS 0°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 14.8 PASS 10°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 14.4 PASS 20°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 10.9 PASS 30°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 15.4 PASS 40°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 13.2 PASS 50°C
QPSK

Sporton International Inc. (Kunshan) Page Number 1 A6-4 of 24
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

12 15 10 141500 707.5 OFDM PI/2 50@0 3.74 13 PASS
BPSK
DFT-s-

12 15 10 141500 707.5 OFDM 50@0 5.19 13 PASS
QPSK

N12(10M)_DFT-s-OFDM_PI_2- N12(10M) DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Tng FreaRun  Genler Fi ] 0 Mlen 408 T FrooRun
#FGanlow o 4=

Average Power

Sporton International Inc. (Kunshan) Page Number 1 A6-5 of 24
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
12 15 5 141500 707.5 C%-SEEM 25@0 4.4703 5.085
12 15 5 141500 707.5 C]'Z%':A',D\AM 25@0 4.4761 5.129
12 15 5 141500 707.5 C(Z{OQ'ZIID\/IM 25@0 4.4602 5.024
12 15 5 141500 707.5 %Eéo(g,?l\z/l 25@0 4.4717 4.934
12 15 10 141500 707.5 C%-SEEM 52@0 9.272 9.967
12 15 10 141500 707.5 CE;OQFA?AM 52@0 9.2855 9.925
12 15 10 141500 707.5 C&%’Z?MM 52@0 9.2595 9.85
12 15 10 141500 707.5 %Eéogm" 52@0 9.2666 9.927
12 15 15 141500 707.5 C%-SEEM 79@0 14.086 14.81
12 15 15 141500 707.5 CE;OQFA?AM 79@0 14.082 14.91
12 15 15 141500 707.5 C&%’;\?ﬂM 79@0 14.118 14.89
12 15 15 141500 7075 %Eéogm" 79@0 14.085 14.82
Sporton International Inc. (Kunshan) Page Number : A6-6 of 24
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Report No. : FG402501K

N12(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Ref Lyl Offset 7.50 B
Ref Value 30.00 dBm

Video BW 150,00 kHz" Span 10MHz

Sweep 4.80 ms (1001 pts)

Oooupied Bandwidth

N12(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Center 707.500 MHz
#Res B 51,000 kHz

#Video BW 150,00 kHz*

Span 10 WHg|
Sweep 4.80 ms (1001 pts)

Oooupied Band
Total Power 281 d8m

Power

N12(5M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

Tig: Fres fum
off

SVideo B 150,00 kHz' Span 10 MKz|

Sweep 480 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N12(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

(Center 707.500 MHz
#Res BW 51,000 kHz

#Video BW 150.00 kz*

Span 10 Mkz
Sweep 430 ms (1001 pis)

2 Matrics v

Ocaupied Barx

Total Paver 248.08m

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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Report No. : FG402501K

N12(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Ref Lyl Offset 7.50 B
Ref Value 30.00 dBm

Video BW 300,00 kHz" Span 20 MHz

Sweep 2.53 ms (1001 pts)

Oooupied Bandwidth

N12(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Center 707.50 MHz
#Res B 100.00 kHz

#Video BW 300.00 kHz*

Span 20 WiHg|
Sweep 2.53 ms (1001 pts)

Oooupied Band
Total Power

Power

N12(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

Tig: Fres fum
off

SVideo B 300.00 kHz" Span 20 MKz|

Sweep 253 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N12(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

(Center 707.50 MHz
#Res BW 100.00 kHz

Span 20 Mkz
Sweep 253 ms (1001 pis)

2 Matrics v

Ocaupied Barx
Total Pawer

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G

Page Number : A6-8 of 24



samranas. FCC RF Test Report

Report No. : FG402501K

N12(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Ref Lyl Offset 7.50 B
Ref Value 30.00 dBm

ideo BW 470,00 kHz" Span 30 MHz

Sweep 1.67 ms (1001 pts)

Oooupied Bandwidth

N12(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Center 707.50 MHz
#Res B 150.00 kHz

#Video BW 470,00 kHz*

Span 30 W]
Sweep 1.67 ms (1001 pts)

Total Power

Power

N12(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

Tig: Fres fum
off

SVideo B 47000 kHz' Span 30 MKz|

Sweep 167 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N12(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

ScaleDiv 10.0 4B

(Center 707.50 MHz
#Res BW 15000 kHz

#ideo BW 4

Span 30 Mkz
Sweep 167 ms (1001 pis)

2 Matrics v

Ocaupied Barx
Total Pawer

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

12 15 5 140300 701.5 OFDM 1@0 see graph
BPSK
DFT-s-

12 15 5 140300 701.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

12 15 5 140300 701.5 OFDM 1@0 see graph
QPSK
DFT-s-

12 15 5 140300 701.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

12 15 5 141500 707.5 OFDM 1@0 see graph
BPSK

12 15 5 141500 707.5 OFDM 1@0 see graph PASS

12 15 5 141500 707.5 OFDM 1@0 see graph ---

12 15 5 141500 707.5 OFDM 1@0 see graph PASS

12 15 5 142700 713.5 OFDM 1@0 see graph ---

12 15 5 142700 713.5 OFDM 1@0 see graph PASS

12 15 5 142700 713.5 OFDM 1@0 see graph ---

12 15 5 142700 713.5 OFDM 1@0 see graph PASS

12 15 10 140800 704.0 OFDM 1@0 see graph ---

12 15 10 140800 704.0 OFDM 1@0 see graph PASS

12 15 10 140800 704.0 OFDM 1@0 see graph ---

12 15 10 140800 704.0 OFDM 1@0 see graph PASS

12 15 10 141500 707.5 OFDM 1@0 see graph ---

12 15 10 141500 707.5 OFDM 1@0 see graph PASS

12 15 10 141500 707.5 OFDM 1@0 see graph ---

Sporton International Inc. (Kunshan) Page Number 1 A6-10 of 24
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12 15 10 141500 707.5 OFDM 1@0 see graph

PASS

12 15 10 142200 711.0 OFDM 1@0 see graph

12 15 10 142200 711.0 OFDM 1@0 see graph

PASS

12 15 10 142200 711.0 OFDM 1@0 see graph

12 15 10 142200 711.0 OFDM 1@0 see graph

PASS

12 15 15 141300 706.5 OFDM 1@0 see graph

12 15 15 141300 706.5 OFDM 1@0 see graph

PASS

12 15 15 141300 706.5 OFDM 1@0 see graph

12 15 15 141300 706.5 OFDM 1@0 see graph

PASS

12 15 15 141500 707.5 OFDM 1@0 see graph

12 15 15 141500 707.5 OFDM 1@0 see graph

PASS

12 15 15 141500 707.5 OFDM 1@0 see graph

12 15 15 141500 707.5 OFDM 1@0 see graph

PASS

12 15 15 141700 708.5 OFDM 1@0 see graph

12 15 15 141700 708.5 OFDM 1@0 see graph

PASS

12 15 15 141700 708.5 OFDM 1@0 see graph

12 15 15 141700 708.5 OFDM 1@0 see graph

PASS

Sporton International Inc. (Kunshan) Page Number
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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N12(5M)_DFT-s-

N12(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Edge 1RB_Left Low CH

Halten: 408

Fomer (R

#hdten 4003

Ref Lvl Offset 7.50 B
Ref Level 30,00 dBm

Ref Level 30.00 dBm

Sk Video BW 3.0 MHZ' Stop 7.160 GHz|
Sweep 13.3 m 5) Sweep 13.3 ms (40001 pts)
Function Width Function Vaiue

Function Function Vaiue

N12(5M)_DFT-s-

N12(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

OFDM_QPSK_Edge_1RB_Left_Mid_CH

g Type: Power (MSI
Av e

|
Tg: Free Run

Video BW 3.0 MHz"

Video BW 3.0 MHZ'

$top 7.160 GHz]
Swesp 123 ms (40001 pts)

Function Width

Function Vaiue

Functian Width Function Vaiue

Sporton International Inc. (Kunshan) Page Number 1 A6-12 of 24
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N12(5M) DFT-s- N12(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

Halten: 408 Pomer [RMS]|; kdizn 4003

Ref Lvl Offset .50 d8 b st 7.50
Ref Level 30,00 dBm 3 Ref Level 30.00 dBm

Sk Video BW 3.0 MHZ' Stop 7.160 GHz|
Sweep 13.3 m 5) Sweep 13.3 ms (40001 pts)

Function Width Function Vaiue e Trace Sc Function - Function Vaue
m

N12(10M) DFT-s- N12(10M) DFT-s-
OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_QPSK_Edge 1RB_Left_Low_CH

g Type: Power (MSI
Av e

|
Tg: Free Run

Video BW 3.0 MHz"

Start 30 MHz Video BW 3.0 MHZ' Stap 7.160 GHz

Stop 7.
Sweep 133 ms (41 Sweep 13.3 ms (40001 pts)

Function Width Function Vaiue Functian Width Function Vaue

Sporton International Inc. (Kunshan) Page Number 1 A6-13 of 24
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G



samoncas. FCC RF Test Report Report No. : FG402501K

N12(10M) DFT-s- N12(10M) DFT-s-
OFDM_BPSK_Edge_1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left Mid_CH

Halten: 408 Pomer [RMS]|; kdizn 4003

Ref Lvl Offset .50 d8 b st 7.50
Ref Level 30,00 dBm 3 Ref Level 30.00 dBm

Sk Video BW 3.0 MHZ' Stop 7.160 GHz|
Sweep 13.3 m 5) Sweep 13.3 ms (40001 pts)

Function Width Function Vaiue e Trace Sc Function - Function Vaue
m

N12(10M) DFT-s- N12(10M) DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

g Type: Power (MSI
BuglHold 100100
Tg: Free Run

.

Offset 7.50 dB

Video BW 3.0 MHz"

Start 30 MHz Video BW 3.0 MHZ' Stap 7.160 GHz

Stop 7.
Sweep 133 ms (41 Sweep 13.3 ms (40001 pts)

Function Width Function Vaiue Function Functian Width Function Vaue

Sporton International Inc. (Kunshan) Page Number 1 A6-14 of 24
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N12(15M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

Halten: 408 Poner [RMS]|;

Ref Lvl Offset 7.50 B
Ref Level 30,00 dBm

Function Width

N12(15M) DFT-s-

Video BW 3.0 MHz"

Function Width

Sk
Sweep 13.3 m

Function Vaiue

OFDM_BPSK_Edge_1RB_Left_Mid_CH

Stop 7.
Sweep 133 ms (41

Function Vaiue

N12(15M) DFT-s-

OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 4003

Ref Level 30.00 dBm

Video BW 3.0 MHZ'

Function

N12(15M) DFT-s-

g Type: Power (MSI
Av e

|
Tg: Free Run
.

Offset 7.50 dB

Start 30 MHz Video BW 3.0 MHZ'

Function Functian Width

OFDM_QPSK_Edge_1RB_Left_Mid_CH

$top 7.160 GHz]
Swesp 123 ms (40001 pts)

Function Vaiue

$top 7.160 GHz]
Swesp 123 ms (40001 pts)

Function Vaiue

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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N12(15M) DFT-s- N12(15M) DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High CH

:nghdpwl n

= Power (RS KEYSIGHT inaut RF Pz 500 #en 08 g Type: Power (RMSH
o~~~ 100100

Specium
Scale/Div 10 dB

Video BW 3.0 MKz Stop 7.160 GHy| Video BW 3.0 MHZ' Stop 7.160 GHz|
‘Swesp 13.3 ms (40001 pts) Sweep 13.3 ms (40001 pts)

Function Function Width Function Vaiue 2 Sc Function Functian Width Function Vaue
m

Sporton International Inc. (Kunshan) Page Number 1 A6-16 of 24
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G



samoncas. FCC RF Test Report Report No. : FG402501K

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

12 15 5 140300 701.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

12 15 5 140300 701.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

12 15 5 140300 701.5 OFDM 25@0 see graph PASS
BPSK
DFT-s-

12 15 5 140300 701.5 OFDM 25@0 see graph PASS
QPSK
DFT-s-

12 15 5 142700 7135 OFDM 1@24 see graph PASS
BPSK
DFT-s-

12 15 5 142700 7135 OFDM 1@24 see graph PASS
QPSK
DFT-s-

12 15 5 142700 7135 OFDM 25@0 see graph PASS
BPSK
DFT-s-

12 15 5 142700 7135 OFDM 25@0 see graph PASS
QPSK
DFT-s-

12 15 10 140800 704.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

12 15 10 140800 704.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

12 15 10 140800 704.0 OFDM 50@0 see graph PASS
BPSK
DFT-s-

12 15 10 140800 704.0 OFDM 50@0 see graph PASS
QPSK
DFT-s-

12 15 10 142200 711.0 OFDM 1@51 see graph PASS
BPSK
DFT-s-

12 15 10 142200 711.0 OFDM 1@51 see graph PASS
QPSK

12 15 10 142200 711.0 OFDM 50@0 see graph PASS

12 15 10 142200 711.0 OFDM 50@0 see graph PASS

12 15 15 141300 706.5 OFDM 1@0 see graph PASS

12 15 15 141300 706.5 OFDM 1@0 see graph PASS

12 15 15 141300 706.5 OFDM 75@0 see graph PASS

Sporton International Inc. (Kunshan) Page Number 1 A6-17 of 24
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DFT-s-

12 15 15 141300 706.5 OFDM 75@0 see graph PASS
QPSK
DFT-s-

12 15 15 141700 708.5 OFDM 1@78 see graph PASS
BPSK
DFT-s-

12 15 15 141700 708.5 OFDM 1@78 see graph PASS
QPSK
DFT-s-

12 15 15 141700 708.5 OFDM 75@0 see graph PASS
BPSK
DFT-s-

12 15 15 141700 708.5 OFDM 75@0 see graph PASS
QPSK

Sporton International Inc. (Kunshan) Page Number : A6-18 of 24
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N12(5M)_DFT-s-

N12(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Edge_1RB_Left_Low_CH

Aiten. 4068

Range Graph
ScalelDiv 10.0 08 ScaleiDn 10.0 d8

ity
Yk iy o,
| Start 630.000 MHz

Stop 704,000 MKz Start 690,000 MHz
4 Rarge Tabls

Stop 704.000 MHz|
4 Fanga Tatie

Tra

N12(5M) DFT-s-

N12(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

OFDM_QPSK_Outer_Full_Low_CH

Aten 4068 Aiten: 4068 Froo Run
i

Ref Ll Offset 7.50 0B

Scale/Div 10.0 08 Ref Value 30.00 dBm

ScaleiDiv 10.0 4B

Start 690.000 MHz

Stop 704,000 Mz

Start 690,000 Mz
4 Rarge Tabls

Stop 704.000 MHz|

40 Rangs Table

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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N12(5M)_DFT-s-

N12(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

OFDM_QPSK_Edge_1RB_Right_High CH

Range Graph
ScaleDiv 10.0 08 ScaleiOn 10.0 8

Start 711,000 MHz

Stop 725,000 MKz Start 711,000 MHz
4 Rarge Tabls

40 Rangs Table

Tra

N12(5M) DFT-s-

N12(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

OFDM_QPSK_Outer_Full_High_CH

Aten 4068 Aiten: 4068 Froo Run
i

Ref Ll Offset 7.50 0B

Scale/Div 10.0 08 Ref Value 30.00 dBm

ScaleiDiv 10.0 dB

Start 711,000 MHz

Stop 725,000 Mz

40 Range Teble

Stop 725.000 MHz|

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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N12(10M)_DFT-s-

N12(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Edge_1RB_Left_Low_CH

Range Graph
ScalelDiv 10.0 08 ScaleiDn 10.0 d8

Start 690.000 MHz

Stop 702,000 MKz Start 690,000 MHz
4 Rarge Tabls

Stop 709.000 MHz|
4 Fanga Tatie

Tra

N12(10M)_DFT-s-

N12(10M) DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

OFDM_QPSK_Outer_Full_Low_CH

Aten 4068 Aiten: 4068 Froo Run
i

Ref Ll Offset 7.50 0B

Scale/Div 10.0 08 Ref Value 30.00 dBm

ScaleiDiv 10.0 4B

Start 690.000 MHz

Stop 709,000 Mz

Start 690,000 Mz
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